
 

Environmental Emergency Management Plan 

Banora Point Wastewater Treatment Plant 

and Sewerage Network 

Approved by:  Manager Water 

Version 1.1 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Division: Community and Natural Resources 
Section: Water 

File Reference:  
Historical Reference:  

 



 

 
 

Version History  
Version # Summary of changes made Date changes made  

 
1.0 
 

 
Created by GHD 28/02/2013 

 
1.1 
 

Modified to be consistent with other EEMP’s 11/10/2013 

 EEMP tested on 16/01/2018  

 EEMP tested on 03/01/2019  

 
 
 

EEMP tested on 08/01/2020  

 
 
 

  

 
 
 

  

 
 
 

  

 
 
 

  

 
 
 

  

 
 
 

  

   

   

   

 
 



Table of Contents  

Contents i 

 
[...]
Response 
Management Plan 

Preparation of Pollution 
Incident Response 
Management Plans 
(NSW EPA, 2012) 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 2 

NSW Government  
Agency 

Applicable  
Legislation 

Management Plan 
Required Guideline 

WorkCover NSW 

 Work Health and 
Safety (WHS) Act 
2011 

 Work Health and 
Safety Regulation 
2011 

 Explosives 
Regulation 2005 

Emergency 
Management Plan 

 

Emergency 
Management Plan 
Checklist  
(WorkCover NSW) 

Guidelines for 
Emergency Plans at 
Sites having 
Dangerous Goods, 
Explosives and Major 
Hazard Facilities (NSW 
Fire Brigades, 2010)  

1.2 Organisational Policy 

Council has adopted the Health Safety Environment Management System (HSES) to 
establish an effective systematic process and framework for the overall management of 
Council’s operational activities in relation to work health, safety and the environment. 

The requirements of this system apply to all Council workers (fulltime, temporary, casual, 
contractors, volunteers and relevant stakeholders).  

This management plan is a core element of the HSES, providing a site-specific framework 
for the management of health, safety and the environment at each of Council’s Wastewater 
Treatment Plants.  

Council also has a Workplace Environmental Management Policy and Chemical 
Management System called ChemAlert. ChemAlert is a proprietary web-based package that 
is used to manage chemicals on site. The system provides online access to safety data 
sheets, dangerous goods and hazardous substances registers, chemical storage volumes 
and product information. 

Council’s commitment to work health and safety is detailed further in the WHS 
Responsibility, Authority and Accountability Protocol. 

1.3 EEMP Objectives 

The objectives of the EEMP are to: 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 3 

• Provide site specific information relating to environmental management and 
emergency / incident response, which satisfies requirements under the relevant 
legislation. 

• Ensure integration with Council’s existing policies and procedures. 
• Promote best practice environmental management across site operations, and 

compliance with Environment Protection Licence conditions. 
• Ensure comprehensive and timely communication about a pollution incident to 

employees, the EPA, other relevant authorities, and community members who may 
be affected by the impacts of the pollution incident. 

• Minimise and control the risk of a pollution incident or emergency situation by 
requiring identification of risks and development of planned actions to minimise and 
manage those risks. 

• Ensure the plan is properly implemented by trained staff, identifying persons 
responsible for implementing it, and is regularly tested and reviewed for accuracy, 
currency and suitability. 

2 Site Description 

The Banora Point Sewerage Scheme is a combined gravity sewage collection and transport 
system with a dedicated wastewater treatment plant (Figure 1). It consists of the following 
components: 

• Reticulated Sewage Pumping Stations (SPS) 

• Reticulated Sewage Gravity Mains (SGM) 

• Reticulated Sewage Rising Mains (SRM) 

• Transport SRM 

• Household pressure pumping systems 

• Banora Point WWTP 

The sections below describe the site and its activities in more detail, with particular focus on 
operations at Banora Point WWTP. 

2.1 Location 

The Banora Point WWTP is located at 46 Enterprise Avenue, Tweed Heads South 2486 
(Figure 2). It is situated on a 20 hectare property (Lot 2 DP 591548 and Lot 482 DP 59156) 
owned by Council. 

Sewerage network services the suburbs of Tweed Heads to the north, Bilambil Heights to 
the west, Banora Point and Terranora to the south and Tweed Heads South surrounding the 
treatment plant with an estimated permanent population of approximately 55,000. The 
sewage sources are mainly residential, commercial and tourist accommodation. 

2.2 Environs 

The Banora Point WWTP is located within the floodplain of a tributary to Terranora 
Creek. Surrounding the WWTP are low-lying wetlands that are periodically inundated. 
The entire site was originally wetland which has been filled in and constructed to a 
higher level for flood immunity. The existing WWTP infrastructure is built up with a 
steep embankment down to the natural ground level. Survey of the site indicates that 
the existing infrastructure is approximately 5 m Australian Height Data (AHD), while the 
areas around the perimeter of the WWTP are generally less than 3 m AHD. The site of 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 4 

the WWTP is bounded by Melaleuca and Swamp She-Oak forests of variable width 
(Figure 3). 

The site and surrounds is underlain by Quaternary aged estuarine, flood plain, tidal 
and/or delta deposits. Observations of sub-surface soil conditions reported in bore logs 
from the geotechnical assessment undertaken in 2009 indicate there to be sand, 
gravely sand, silty sand, silts, clays and weathered siltstones. Council’s acid sulfate 
soil (ASS) planning map indicates that the Banora Point WWTP is located on Class 2 
lands.   

Under the Tweed Local Environmental Plan 2000, the Banora Point WWTP is zoned 
5(a) –Depot and Sewage Treatment. Lands to the west, northeast, east and southeast 
are zoned 6(b) – Recreation. Land adjacent to the southern boundary is zoned 6(a) 
Drainage, while an area at the north eastern boundary is zoned as 4(a) Industrial. 
Adjacent to these areas to the east, land is predominantly zoned for industrial or 
commerce and trade. Land zoned for urban expansion (2(c)) has been developed as a 
residential area approximately 170 m from the southern boundary and 400 m from the 
north-eastern corner, while lands further to the west of the WWTP are zoned as 
Residential Tourist 2(e), but have not been developed. 

 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 5 

Figure 1:  Banora Point WWTP Sewerage Network  

  



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 6 

Figure 2:  Banora Point WWTP Locality Map – Wetland  Surrounds 

  



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 7 

Figure 3:  Banora Point WWTP Locality Map – Vegetat ion Surrounds 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 8 

2.3 Processes 

Banora Point WWTP is a 750000 EP treatment plant using a 5-Stage Bardenpho 
configuration. 

All flows up to Peak Wet Weather Flow (PWWF) are treated without discharge to the 
environment. To achieve this, flows >3xADWF to 5xADWF bypass the reactor and flow 
directly to the clarifier. Flows >5ADWF are diverted from the inlet works to the Stormflow 
lagoon and then returned to the inlet works at a later time. 

A summary of the wastewater treatment process, plant and equipment is provided below. A 
complete description of equipment and operation and maintenance is provided in the 
Operation and Maintenance Manual:  

Table 2: Wastewater Treatment Processes, plant and equipment 

WWTP  
Process Unit Description 

Preliminary Treatment: 
Screening  

Two mechanical fine step-type screens are installed to 
remove the gross visible solids from the sewage, providing 
capacity for 75,000 EP (1458 L/s or 7 times ADWF for Stage 
2). The two screens operate in separate parallel channels, 
with each channel leading to a grit tank downstream. The 
step screens have an aperture (spacing or slot) size of 3 mm 
designed to primarily capture non-biodegradable solids, but 
may also remove some of the larger organic solids in the 
sewage. 

Preliminary Treatment:  

Grit Removal 

Two forced vortex (Pista-type) grit tanks provide capacity for 
ultimate flows (nominally 2430 L/s). Each grit tank is 5.5 m in 
diameter. The two tanks provide some spare capacity in the 
event of one unit failing. 
Accumulated grit is pumped as a slurry to a grit classifier 
with an inclined screw conveyor, which removes dewatered 
grit to the storage bin (together with compressed screenings) 
for disposal to landfill. 

Storm Lagoon and Pump 
Station 

A flow by-passing system is provided to prevent dilution 
(wash out) of the activated sludge during peak flow (wet 
weather) events. Two bypass control weir penstocks are 
located in Flow Splitter No. 1 at the downstream end of inlet 
works.  
These weir penstocks divert and control high flows to either 
Flow Splitter No. 2 (downstream of reactors but upstream of 
the clarifiers) or to the Storm Lagoon for later return and 
treatment. 
During periods of high inflow that is in excess of the plant's 
treatment capacity (5 ADWF), the excess portion of the 
influent raw sewage is diverted from Inlet Works to the 
Storm flow Lagoon via Flow Splitter No. 1 for storage until 
the high inflow abates. This water can then be returned later 
to the head of the inlet works for treatment, which is 
achieved by pumping return flows using the Storm flow 
Lagoon Return Pump Station. 

Site Drainage Pump Station The Site Drainage Pump Station receives drainage flow from 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 9 

WWTP  
Process Unit Description 

the following site facilities: 

• Valve pits (eg. RAS); 
• Flowmeter pits; 
• Electrical trenches 
• Electrical Switchroom drain; 
• Blower building drain 
• Control building amenities; 
• Laboratory discharges (after neutralisation); 
• Disc filter drain lines; and 
• Clarifier / RAS pump station drain lines. 

Drainage from the various site facilities collects in the wet 
well and is pumped to the inlet works for treatment with the 
incoming raw sewage.  

Odour Control Facility  The Odour Control Facility is designed to treat foul air drawn 
from the Inlet Works, Balance Tank and Anaerobic Reactors 
through an upstream air extraction ductwork system. Two 
extraction fans operating in a duty/standby arrangement are 
located downstream of the bio-scrubbers and upstream of 
the activated carbon filters. 

Flow Balancing Tanks & 
Return Pumps  

The Balance Tanks (two compartments each 1.8 ML 
volume, total 3.6 ML) are designed to be operated 
essentially as one flow equalisation tank, but either 
compartment can be isolated and drained down for cleaning 
purposes, whilst the other compartment remains in operation 
(i.e. providing at least partial flow balancing whilst cleaning 
takes place). The Balance Tanks are designed for dry 
weather conditions, to collect the intermittent flows of 
screened, de-gritted sewage pumped from the SPS in the 
catchments via Inlet Works 

The two Balance Tank compartments when both in 
operation provide sufficient storage capacity up to the ‘Stage 
2’ Average Dry Weather Flow (ADWF) of 18 ML/d, enabling 
an equalised flow (via return pumps) to the downstream 
bioreactors during dry weather. 

Anaerobic Reactor The Anaerobic Reactor is located upstream of the 
bioreactors and together with the bioreactor compartments 
forms part of a 5-Stage Bardenpho configuration for 
advanced biological nutrient (N&P) removal.  

Screened de-gritted wastewater from the Inlet Works (Flow 
Splitter No. 1) typically flows into a channel and into the 
Balance Tanks, from which it is pumped out (under dry 
weather conditions) to the Anaerobic Reactor (first 
compartment) via the Balance Tank Return Pumps. 

RAS (pumped via the RAS pump stations associated with 
the existing clarifiers and/or new clarifier), passes through 
the RAS screen and is mixed with the Screened de-gritted 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 10 

WWTP  
Process Unit Description 

wastewater in the first compartment of the Anaerobic 
Reactor. This produces the so-called “mixed liquor. 

Main Bioreactors The bioreactors (2) provide the main biological treatment 
process for the wastewater. It is a 5-Stage Bardenpho 
configuration. 

In summary, the 5-Stage Bardenpho configuration will have 
the following stages  

• Anaerobic zone  
• Primary anoxic zone 
• Aerobic zone 
• Secondary anoxic zone 
• Secondary aerobic zone. 

Aeration System The bioreactors require a constant supply of air to provide 
oxygen for the aerobic zones in the bioreactors. The air is 
provided by up to five variable output, centrifugal blowers 
located in the Blower Building adjoining the Electrical Switch 
Room.  

Secondary Clarification There are three circular clarifiers that operate continuously in 
parallel to separate mixed liquor delivered from the 
secondary aerobic zones of the bioreactors. The clarifiers 
separate the mixed liquor into effluent (liquid) and return 
activated sludge (solids) by means of gravity settling 
(sedimentation). Scum (floating solid matter) is also removed 
from the clarifier's surface during this process. 

Return Activated Sludge 
System 

Provides a critical circulation loop in the biological treatment 
process returning activated sludge (RAS) from the 
secondary clarifiers to the Bioreactors via the Anaerobic 
Reactor (Anaerobic Zone). 

The RAS flows via the RAS screen to assist with removal of 
debris in the mixed liquor that might have passed through 
the inlet works. 

Secondary Effluent Pump 
Station (SEPS) 

Provided to pump secondary effluent (from the clarifiers) to 
the disc filters. 

The process design allows for up to 3 times ADWF for Stage 
2 (625 L/s) to be pumped to the disc filters. 

The SEPS is equipped with three pumps designed to 
operate in Duty 1/ Duty 2/ Standby (i.e. Duty/ Duty-
Assist/Standby) configuration. All three pumps have 
variable-speed drives. 

Effluent Filtration The Disc Filter System consists of three identical cloth 
media filter units operated as parallel trains. 

The cloth media traps particulates within its interior as well 
as forming a fouling layer upon its outer surface, which 
reduces the effective pore size of the cloth media for 
filtration. Filtered water passing through the media collects in 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 11 

WWTP  
Process Unit Description 

a centre tube, which is connected to the effluent chamber. 

Effluent UV Disinfection The UV disinfection facility receives filtered effluent from the 
filters and irradiates the effluent with UV light prior to its 
discharge to the effluent balance lagoon. 

The UV disinfection system consists of two channels, with 
each channel having two UV banks.  

Effluent Disposal and Reuse UV disinfected effluent from the plant is stored in the Effluent 
Balance Lagoon.   

To reduce potable water consumption (save water), a 
proportion of the effluent produced from the plant is reused 
(recycled), both onsite around the plant and offsite by other 
party.  

A small amount of it is reused on site as 'Service Water’ for 
general plant wash down, the fine screen sprays, grit 
fluidising, filter belt press washing, and gravity drainage deck 
washing. 

Meanwhile, a large amount of effluent was used by 
Coolangatta and Tweed Heads Golf Club for golf course 
irrigation purpose.   

The remaining of effluent is stored in the Effluent Balance 
Lagoon until the allowed discharge time as defined by the 
EPA licence (currently a 4 hour tidal window - last hour of 
the flood-tide and first 3 hours of the ebb-tide). 

Outfall and Booster Pump 
Station 

Final effluent is discharged to the Terranora lnlet via a 750 
mm gravity pipeline and shoreline outfall located 10 m 
upstream of the dry dock on Dry Dock Road, South Tweed 
Heads. Discharge of the effluent is only allowed within a 4 
hour tidal window (last hour of the flood-tide and first 3 hours 
of the ebb tide) to minimise effluent detention within the 
Tweed River Estuary. 

An inline Effluent Booster Pump Station consisting of three 
(3) fixed speed centrifugal pumps can be employed to 
maximise outfall flows during the allowed discharge window. 
The pump station is located of Sunshine Avenue, Tweed 
Heads.  

Alum Dosing The purpose of the alum dosing facility is to provide 
chemical phosphorus removal that is supplementary to the 
enhanced biological P removal (EBPR) capacity of the plant. 

The Alum Storage and Dosing Facility consists of a chemical 
Storage Bund, three 25 kL Chemical Storage Tanks, and 
two Chemical Dosing Pumps 

Sodium Hydroxide (Caustic 
Soda) Dosing 

The purpose of the Sodium Hydroxide dosing facility is to 
provide supplementary alkalinity in order to support chemical 
phosphorus removal and also to ensure a stable operating 
pH range for both chemical P removal and all the biological 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 12 

WWTP  
Process Unit Description 

treatment processes in the activated sludge plant. 

The Caustic Storage and Dosing Facility consists of a 
chemical Storage Bund, two 10 kL Chemical Storage Tanks, 
and two Chemical Dosing Pumps 

Sludge Handling Waste mixed liquor (WML) is pumped (wasted) from the 
bioreactors five days a week to the sludge handling facilities 
for thickening and dewatering. 

Two Filter Belt Presses are used to squeeze moisture from 
the sludge and thus produce a semi-solid material commonly 
called 'biosolids' or 'dewatered cake'. 

Filtrate generated during dewatering and reclaimed effluent 
used to wash down the FBP and belts are drained to the 
Filtrate Pump Station, which then will be pumped to the inlet 
works.  

A pivoting inclined conveyor is used to evenly deliver the 
dewatered biosolids to a storage bin where trucks can then 
be loaded and used to transport offsite. 

2.4 History 

Banora Point WWTP was originally commissioned in 1978 for a capacity of 6,000 EP. The 
treatment plant has been augmented three times since that time, with upgrades in 1995 
(Stage 1 of the initial augmentation) and in 2002 (Stage 2 of the initial augmentation) to an 
overall operating capacity of nominally 62,500 EP.  In 2012 Banora Point WWTP was 
augmented to an operating capacity of 75,000 EP, together with upgrades to meet more 
stringent effluent quality targets for nutrient removal (nitrogen and phosphorus). 

2.5 Chemical Storage 

A detailed listing of chemicals is contained in the Chemalert database.  

A summary of bulk chemicals stored at Banora Point WWTP is provided in Table 3. Their 
location is shown on the site plan (Appendix A) 

Table 3: Summary of bulk chemicals at Banora Point WWTP   

Substance  Classification 
under the 
ADG Code 

Quantity / 
Storage 
Details 

(Maximum 
Capacity) 

WorkCover Requirement  

Alum 
(Aluminium 
Sulphate)*  

None 
allocated  
UN No: Nil  

3 no 24,000 L 
capacity bulk 
tanks (sg 
1.31 kg/L) 
 

Not listed in Schedule 11 of NSW Work 
Health and Safety Regulation 2011.  
No notification to NSW Work Cover 
required. 

Caustic 
Soda 
(Sodium 
Hydroxide 

8 Corrosive 
(Packing 
Group II) 
S6 Poison  

2 no 10,000 L 
capacity bulk 
tanks (sg 
1.50 kg/L) 

Above manifest quantity of 2,500 L (Skin 
Corrosive Category 1B) (Item 39) of 
Schedule 11 in NSW Work Health and 
Safety Regulation 2011.  



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 13 

Solution)  UN No: 1824  
 

Requires notification to NSW Work Cover. 

Diesel  Combustible 
Liquid Class 
C1 
UN No: 1202 

Volume 
5000L  
 

Not listed in Schedule 11 of NSW Work 
Health and Safety Regulation 2011.  
No notification to NSW Work Cover 
required. 

  



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 14 

3 Operation Structure and Responsibilities 

The Council organisational structure is provided in Figure 4. 

Figure 4: Council Organisational Structure – Commun ity and Natural Resource 

 
 

 

Roles, responsibilities and communication pathways are illustrated in Figure 5. 

Council defines, documents and communicates the areas of accountability and responsibility 
of all personnel involved in the implementation, maintenance and review of the HSES 
through the following: 

• WHS Risk Management Protocol 

• WHS Responsibility, Authority and Accountability Protocol 

• Position descriptions 

• Risk registers 

• Safe Work Method Statements 

• Standard Operating Procedures 

Requirements for management of contractors are detailed in the Contractor and Services 
Health and Safety Management Protocol. 

  

GENERAL 
MANAGER

Director 
Technology and 

Corporate 
Services

Director Planning 
and Regulation

Director 
Community and 

Natural 
Resources

Manager 
Water

Water and Wastewater 
Strategic and Assets 

Coordinator

Water and 
Wastewater 

Capital Works 
Coordinator 

Water and 
Wastewater 
Operations 
Coordinator 

Mechanical & 
Electrical 

Coordinator

Treatment Plant 
Process Engineer

Water 
Efficiencyand 
Connections 

Engineer

Reticulation 
Coordinator

Laboratory 
Coordinator

Business 
Accountant

Director 
Engineering and 

Operations

Communications 
and Marketing 

Coordinator

Manager 
Business and 

Economic 
Development

Staff:  Water Supply Services; Wastewater Services (Operations Staff); 
Laboratory Services; Mechanical and Electrical Services 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
 

 

Page 15 

Figure 5: Roles, Responsibilities and Communication  Pathway 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

NSW EPA 
Role: consulting with the Environment 
Protection Licensee, ensuring it has no 
adverse environmental or human health 

implications 

Scheme Director (Director Community 
& Natural Resources) 

Role: consulting with agencies and any 
further risk management to ensure no 

adverse human health or environmental 
implications 

Contact Name: David Oxenham 

 

Scheme Manager (Water Manager)  

Role: Oversee the scheme on a senior management level. Receive critical 
operational reports, coordinate communication between other levels and help with 

any crucial decision making processes to ensure no adverse human health or 
environmental impacts. 

Contact Name: Anthony Burnham 

Scheme Coordinator (Water and Wastewater Operations  Engineer) 

Role: Coordinating and reviewing monitoring and reporting. Ensure operation in 
accordance with the EEMP (in conjunction with the HSES and other Council 

procedures) to prevent adverse human health or environmental impacts. 

Contact Name: Peter Haywood 

Scheme Supervisor (Treatment and Process Engineer) 
Role: Undertaking a general supervisory role to ensure implementation of EEMP 

actions. Maintaining effective and efficient operation of the EEMP (in conjunction with 
the HSES and other Council procedures) to prevent adverse human health or 

environmental impacts. 

Contact Name: Marty Hancock 

Scheme Operator (Wastewater Treatment Plant Operato r) 
Role: Undertaking tasks in accordance with the EEMP on a daily supervision basis. 

Facilitating communication between levels, ensuring appropriate operation and 
ensuring no adverse environmental or human health implications. 

Contact Name: David Scott 

 



EEMP – Banora Point Wastewater Treatment Plant and Sewerage Network 
  

 

Page 16 

 

3.1 Working Hours and Employment Structure 

Council provides a 24 hour service for every scheme. Standard working hours for WWTP’s 
operators are Monday - Friday, 7:00AM to 4:00PM. Routine inspections take place on 
weekends and public holidays between 6:00AM and 10:00AM. 

Three full time operators are based at Banora Point WWTP. Mechanical and electrical 
services are provided by the Water Unit as required.  

3.2 Maintenance 

Routine maintenance is scheduled through Council’s asset management system (MEX). All 
assets are recorded in this system and maintenance schedules are generated. Scheduled 
maintenance is then undertaken by the Water Unit, Mechanical & Electrical section. Critical 
assets are monitored remotely and staff are assigned to react to alarms. 